X hits on this document

94 views

0 shares

0 downloads

0 comments

19 / 42

1

6

0300341

KNOB, BLACK (FLAT)

2

2

0300834

KNOB, RED

3

10

0301638

BRACKET, CONTROL HANDLE

4

2

0301720

KNOB, BALL

5

1

0302179

5-SPOOL CONTROL VALVE

6

10

0306006

SPRING, ANTI-RATTLE

7

4

0306122

END CAP, CONTROL HANDLE ROD

8

12

0400121

3/8-16 x 3/4" HHCS GR5 Z

9

3

0400140

3/8-16 x 4" HHCS GR5 Z

10

5

0400243

3/8-16, J-NUT TINNERMAN

11

10

0400392

3/8-16 NYLON LOCK NUT Z

12

10

0400393

3/8-16 HEX JAM NUT Z

13

15

0400465

5/16" SAE FLAT WASHER Z

14

5

0400482

3/8" LOCK WASHER Z

15

10

0400532

5/16" x 1" CLEVIS PIN Z

16

10

0400543

1/8" X 3/4" COTTER PIN Z

17

2

0705242

ROD, CONT. HANDLE 5 SPOOL

18

1

0720456

UHMW ANGLE

19

2

0809135

CONTROL HANDLE (FWD. INNER) LONG

20

2

0809138

CONTROL HANDLE (FWD. OUTER) LONG

21

2

0809136

CONTROL HANDLE (REAR INNER) LONG

22

2

0809137

CONTROL HANDLE (REAR OUTER) LONG

23

4

0806111

CONTROL ROD WELDMENT

24

5

0800800

CONTROL ROD LINK

25

1

0806112

CONTROL ROD WELDMENT (ANTI-TILT)

26

2

0809134

CONTROL HANDLE WELDMENT (CTR) LONG

REF.

NO.

NO.

REQ'D

Section VI - PARTS (cont'd) CONTROL & CROSSROD ASSEMBLY

PART NUMBER

DESCRIPTION

VI-17

Document info
Document views94
Page views94
Page last viewedSun Dec 04 11:12:16 UTC 2016
Pages42
Paragraphs1814
Words4288

Comments